38

Journal of Membrane and Separation Technology, 2016, 5, 38-56

Highly Hydrophilic Electrospun Polyacrylonitrile/ Polyvinypyrro-
lidone Nanofibers Incorporated with Gentamicin as Filter Medium

for Dam Water and Wastewater Treatment

Abdulaziz R. Alharbit, Ibrahim M. Alarifit, Waseem S. Khan? and Ramazan Asmatulu®”

lDepartment of Mechanical Engineering, Wichita State University, 1845 Fairmount Street, Wichita, KS 67260,

USA

2Department of Mechanical and Industrial Engineering, Majmaah University, Al- Majmaah 11952, P.O. Box.

66, Kingdom of Saudi Arabia

Abstract: The need for advancement in filtration technology has spurred attention to advanced materials, such as
electrospun nanofiber membranes, for providing clean water at a low cost with minimum initial investment. Polymer
[...]
The advantages of electrospinning are low cost, high
speed, vast material choices, fast operation, versatility,
and small space requirements. In addition, this
technique offers control over fiber diameter and
microstructure. In the electrospinning process, a
polymeric solution is initially held at the tip of a needle
by the surface tension of the polymeric solution. When
the applied voltage to the polymeric solution
overcomes the surface tension, a charged jet initiates
from the needle, follows a linear pattern for some
distance, then undergoes a whipping or spiral motion,
which is commonly referred to as bending instability of
the electrified jet, and finally collects on a grounded
screen placed at some distance from the needle [1, 4,
7, 8].

Nanotechnology has been recognized as a novel
technology with the potential for playing a dominant
role in water purification/treatment. Water treatment
processes involve the use of several types of
membranes such as microfiltration (MF), ultrafiltration
(UF), reverse osmosis (RO), and nandfiltration (NF)

© 2016 Lifescience Global



Highly Hydrophilic Electrospun Polyacrylonitrile/Polyvinypyrrolidone

Journal of Membrane and Separation Technology, 2016, Vol. 5, No. 2 39

[13-16]. RO is capable of providing the purest water;
however, currently an NF membrane has been
considered a novel method in water treatment. It has
the ability to quickly and economically remove total
dissolved solids from the surface and ground water,
pathogens (bacteria, virus, molds, and fungus),
monovalent and multivalent anions and cations (water
softening agents), salts, minerals, and other suspended
nanoparticles [8,17]. The NF membrane has extensive
applications in several industries such as beverage,
food, textile, oil, chemical, and others. The pore size of
the NF membrane can be as small as 1 nm in order to
selectively remove larger molecules from smaller
molecules and size the nanomaterials in different
fractions [18-21].

Nanofiltration is highly effective in removing
protozoa (such ascryptosporidium and giardia).
Similarly, nanofiltration can remove bacteria (such
ascampylobacter, salmonella, shigella, and Escherichia
coli [E. coli]) effectively. Nanofiltration can also remove
viruses (such asenteric virus, hepatitis A, norovirus,
and rotavirus) effectively. However, nanofiltration is
only moderately effective in removing chemicals.
Membrane filtration can play a vital role in water
purification, since conventional processes of water
treatments such as coagulation, sedimentation,
flocculation, and activated carbon, are unable to
separate many pollutants to specific limits.

Hydrophilicity is an important factor relative to the
wettability of membranes and development of low-
pressure filters because the lower water contact angle
of hydrophilic membranes will significantly reduce the
capillary pressure of the filter media, and increase the
flow rate of the liquid and separation ability of the
suspended particles. In addition, it will greatly eliminate
the biofouling and clogging of the filter media during the
filtration process [7,8]. Polyacrylonitrile (PAN) can be
used to produce ultra-thin and homogeneous
nanofibers that exhibit a hydrophobic nature [22-28].
The wettability of the membrane surface depends on its
microstructure and chemical nature; however, surface
modification can be applied on the membrane to
increase its hydrophilicity [29-33]. Polyvinylpyrrolidone
(PVP) has outstanding wettability properties due to its
high surface tension [34]. The purpose of adding PVP
to a PAN polymeric solution is to make the membrane
more hydrophilic in order to facilitate effective filtration.
A homogeneous polymeric solution for electrospinning
process can be made by dissolving PVP in an
appropriate solvent, such as deionized (Dl)water,
dichloromethane (DCM), tetramethylammonium

chloride, and dimethylformamide (DMF) [35-39].
Several studies have mentioned the application of
gentamicin as an antibiotic agent because of its
capability of preventing or killing bacteria [40-42]. In this
study, PVP was added indifferent weight percentages
(0, 5, and 10 wt%) to PAN, and gentamicin was added
in different weight percentages (0, 2.5, and 5 wt%) to
the polymeric solution, and then this was electrospun to
produce highly hydrophilic nanofiber membranes. The
surface properties of the membranes were studied in
relation to their filtration efficiency for different water
suspensions.

All the latest equipments were employed in this
study to measure different parameters in order to make
this study a comprehensive one. Besides measuring
TDS, conductivity, PH, dissolved oxygen, turbidity, TSS
and COD, we also measure total alkalinity, silica,
sulfates (SO,%), nitrates (NOs), fluoride (F), and
chloride (CI), calcium (Ca**), and magnesium (Mg,
BOD, total coliform and E. coli. The nanomembrane
was characterized by means of FTIR and Raman
spectroscopy to determine the chemical nature before
the filtration tests. SEM and microscopic images were
also provided before and after the filtration.

2. EXPERIMENT

2.1. Materials

Polyacrylonitrile  (PAN) with molecular weight
150,000g/mole (CAS no. 25014-41-9), Polyvinylpyrro-
lidone (PVP) with molecular weight 130,000 g/mole
(CAS no. 9003- 39-8), Dimethylformamide (DMF) (CAS
no. 68-12-2, 99.8%) and gentamicin sulfate (CAS no.
1405-41-0) were purchased from Sigma-Aldrich and
used without any further purification.

2.2. Synthesis of PAN/PVP Nanofibers

Recently, electrospinning procedure has been used
to produce polymer nanofibers embedded with
additives such as anti-bacterial materials for water
treatment and separation. Nanofibers have been
gaining considerable attention due to their unique
properties [43-46]. They are generally referred to as
ultra fine fibers, possess some unique features, such
as nanoscaled dimension in the cross-sectional area
and macroscopic length on the axis of fibers. There
fibers possess high surface area, flexibility and porous
structure which allow much higher sites for separation
processes [43-46].

In this study, PAN was dissolved in DMF at a
percentage weight ratio of 10:90. Then, 0, 5, and 10



40 Journal of Membrane and Separation Technology, 2016, Vol. 5, No. 2

Alharbi et al.

wt% of PVP and 0, 2.5, and 5 wt% of gentamicin was
added into the PAN/DMF mixture. The purpose for
using PVP and gentamicin was to increase the filtration
rate and reduce membrane biofouling, respectively.
Nine different polymeric solutions were created based
on different percentages of PVP and gentamicin. All
solutions were allowed to form homogeneous mixtures
by stirring them on a hot plate for 1 hour at 75°C at 500
rom. The fully mixed polymeric solution was then
transferred into a 10-mL syringe having an inside
diameter of 0.5 mm and placed in a KD Scientific
syringe pump at a flow rate of 1 mL/hr. One end of a
copper electrode with a 0.25-mm diameter was
attached to a high DC supply at 25 kV, and the other
end was attached to the syringe. A distance of 25 cm
was maintained between the capillary tube and the
collector screen, which was covered with aluminum foil.
This experimental setup for the electrospinning
process, as shown in Figure 1, was carried out under
ambient conditions. The electrospun fibers were dried
24 hours before removing them from the aluminum foil.

2.3. Filter Setup

The filter setup used in this study, shown in Figure
2, consisted of a porcelain Buchner funnel having an
inner diameter of 90 mm, a rubber stopper with a hole
to accept the Buchner funnel, and a filtering flask with a
capacity of 1,000 ml. The flask was connected by a
vacuum tube to the Millipore vacuum/pressure pump
with two gauges. The vacuum gauge has a range from
0 to 30 in Hg, while the pressure gauge ranges from 0
to 160 psi.

2.4. Samples Selection

Two  different  samples—dam  water and
wastewater—were selected for this study. The most

Polymeric Solution

XX

| Syringe Pump

DC Supply

Figure 1: Schematic view of electrospinning process.

important properties of dam water to be measured
were pH, total dissolved solids (TDS), turbidity,
conductivity, calcium (Ca®*), magnesium (Mg”"), total
hardness, sulfates (SO42'), nitrates (NO3), fluoride (F),
chloride (CI), bromate (BrOgs), total alkalinity, silica
(SiO,), total coliform bacteria, and E. coli. The most
important properties of wastewater to be measured
were pH, turbidity, TDS, conductivity, total suspended
solids (TSS), chemical oxygen demand (COD),
biochemical oxygen demand (BODs), phosphate
(PO43'), ammonia (NH3-N), oil and grease, dissolved
oxygen (DO), total coliform bacteria, and E. coli. The
diversity in properties of the selected samples makes
this study very useful and interesting.

2.4.1. Dam Water Sample

A dam is a storage structure that impounds water or
underground streams. To be effective, it must remain
stable during large storms and also provide water for
irrigation, human consumption, industrial consumption,
and hydropower. All developing countries, and
especially countries in aridlocations such as Saudi
Arabia, need to build dams in order to store rain water
for later use [47]. Currently, almost all countries are
engaged in designing wastewater treatment plants in
order to reuse water in different sectors such as
agriculture, landscape, industrial consumption, and
human consumption [48]. A sample of dam water was
taken from the Alzraib dam, which is located between
the city of Tabuk and the Red Sea in Saudi Arabia.
This dam is 200 m long and 7 m high. Alzraib valley is
more than 45 km long and has many branches where
rainwater gathers. At the onset of rain, a huge torrent of
water starts to move through the valley, carrying with it
a large amount of sand, mud, and rocks, which causes
the dam water to become high in TDS and silica
content.

Electrospun
Fibers

Collecter
Al Foil




Highly Hydrophilic Electrospun Polyacrylonitrile/Polyvinypyrrolidone

Journal of Membrane and Separation Technology, 2016, Vol. 5, No. 2 41

Buchner Funnel 90 mm

Nanofibers Filter Medium e

Filtering Flask 1000 ml

Figure 2: Schematic view of filter setup.

2.4.2. Wastewater Sample

A sample of wastewater was taken from the Tabuk
Sewage Treatment Plant (Tabuk STP), which is located
in Tabuk. The Tabuk STP design capacity is 100,000
m3/day of raw wastewater. As can be seen in Figure 3,
Tabuk STP separates solids from the liquid in three
major treatment stages: primary, secondary, and
tertiary.

The primary treatment stage includes the following:
a mechanical screen to trap solids and floating objects,

Primary Treatment

Secondary Treatment

Mechanical screen

| Aerator
. Grit removal jp— !
Influent Vam1 - ==
- -» -
A
Sewage el ‘e--s-wmy Degreasing||g Aeration tank

Sludge Treatment

Figure 3: Wastewater treatment processes in Tabuk STP.

Air Compressor

Vacuum Tube

Discharge Tube

a grit removal system to remove smaller particles such
as grit and sand, and a degreasing unit to separate and
remove oil and grease from the wastewater. The
secondary treatment stage includes a large aeration
tank with eight aerators to feed the bacteria for their
own growth and reproduction, and four sedimentation
tanks where more solids settle to the bottom and clean
treated water is produced at the top. The tertiary
treatment stage includes a sand filter, which is
designed to remove most of the remaining impurities
that were left during the secondary treatment.
Disinfection with chlorine, the final step before

Tertiary Treatment

To desert

! Sand filter )

Chlorine contact
champer

Dewatering
(belt press)

' |
Sludge ) = Sludge
‘o0 o

To solar drying
1 beds

Return to inlet



42 Journal of Membrane and Separation Technology, 2016, Vol. 5, No. 2

Alharbi et al.

discharging the effluent, is a significant step because it
protects the health of the people and animals. In this
current study, gentamicin has been added to the
nanofibers to replace the disinfection process. Lastly,
the sludge treatment process includes two thickener
tanks to allow the sludge to settle to the bottom and
separate from the water for up to 24 hours, and a
dewatering unit (belt press) for further sludge treatment
to make it safer for the environment. Figure 4 and
Table 1 show the water properties before and after
each treatment stage in the Tabuk STP.

W SECONDR') b AFTER
8 i <
REaTMEN FILTER

MRATION '
TANK

Figure 4: Wastewater before and after each treatment stage
in Tabuk STP.

In this study, the electrospun PAN nanofibers with
different wt% of PVP and gentamicin were used as the
filter medium (membrane). PAN fibers were used as
the membrane between the secondary and tertiary
treatments. Wastewater from the sewage after the
secondary treatment was allowed to pass through the

PAN electrospun membrane before tertiary treatment.
Results from the PAN membrane were compared to
wastewater after tertiary treatment at Tabuk STP.

2.5. Analysis of Water and Wastewater Quality

Several water quality measuring devices were used
in this study. The Hach sens ION5 (Hach Company,
Loveland, CO, USA) was used to measure both TDS
and conductivity. The Hach sens ION3™ (Cole-Parmer
Instrument Company, Vernon Hills, IL, USA) was used
to measure pH. The HachHQ30d (Hach Company,
Loveland, CO, USA) was used to measure dissolved
oxygen for wastewater samples. The Hach DR/890
colorimeter (Hach Company, Loveland, CO, USA) was
used to measure turbidity, TSS, and COD. A
HachDR/2010 spectrophotometer (Hach Company,
Loveland, CO, USA) was used to measure ammonia
(NHz-N), total alkalinity, and silica. lon chromatography
(Metrohm AG Company, Herisau, Switzerland) was
used to measure the heavy materials based on two
categories: anions, and cations. Anions measured with
this device included sulfates (8042'), nitrates (NO3),
fluoride (F), and chloride (CI). Cations measured by
this same device were calcium (Ca2+), and magnesium
(Mgz+). Figure 5 shows the instruments that were used
to measure BODs: Lovibond incubator (Lovibond Water
Testing Tintometer GmbH  Group, Dortmund,
Germany), and HachBODTrak™ I (Hach Company,
Loveland, CO, USA).

BODs is one of the most important factors to be
measured in wastewater. A 460-ml quantity of the

Table 1: Water Properties before and after each Treatment Stage in Tabuk STP

Influent After . Removal %
Analysis Maximum Influent Secondary At;féa-{fr:gﬁtry (from Secondary to
Design Treatment Tertiary Treatment)
pH 6-9 7.2 7.41 7.58 +2.29
Turbidity (NTU) 500 253 18 7 61.11
TDS (mg/l) 2500 2010 1943 1902 211
Conductivity (uS/cm) 5000 4112 3968 3881 2.19
TSS (mgll) 500 251 18 4 77.78
COD (mgl/l) 1000 672 30 14 53.33
BODs (mg/l) 600 265 18 6 66.67
Phosphate (PO,*) (mg/l) 45 38 14 13 7.14
Ammonia (NH3-N) (mg/l) 100 45 15 14 6.67
Oil-Grease (mg/l) 100 51 2 0 100
DO (mg/l) nr 0 4 4 0

Note: average results in 2014.



Highly Hydrophilic Electrospun Polyacrylonitrile/Polyvinypyrrolidone

Journal of Membrane and Separation Technology, 2016, Vol. 5, No. 2 43

lllg!‘

=
oo
=
-
-
»- -
-
"
5
-
=
Ed
B

.

Figure 5: Instruments used to measure BODs.

samples were prepared and cooled to 20°C, then
transferred to BODTrak Il bottles. A stir bar and two
potassium hydroxide pellets were added to each of the
bottles, which were then put on the BODTrak Il chassis
and transferred to inside the incubator. The incubator
temperature was adjusted to 20°C, and the samples
were kept in the incubator for five days, after which
time the readings for each sample were taken. Bacteria

Colilert’

o use with 100 mL sample

i

Colilert’
For use with 100 mL sample
IDEK idexx comiwa
Colilert

For use with 100 mL sample

000600000 |

noeoo &
gggomlﬂﬂmOGﬂn 4
aoo00e

o=

00800
s0000
nOOO

(@

A B

S

in water, a common issue facing both developed and
developing countries, is the most alarming source of
disease in humans; therefore, its treatment and
elimination is significant in water and wastewater
treatment. Several techniques are commonly used to
detect the existence of total coliform and E. coli in
water: the “membrane filter,” “multiple fermentation